
Developing profitable customers 



www.orkel.no/qr/dens-x
www.orkel.com
https://goo.gl/maps/sRDLtAnmhCp


1

9

16

11

5

2

3
14

13
10

10

4

8

12





























































































































5Chapter
Belts



Belts
5

Page 2

Part
Number

Qty. Title

59655 1 Belt, front chamber, w/lock, EP 500/4 3+1

59656 1 Belt, front chamber, endless, EP 500/4 3+1

59657 1 Belt, rear chamber, w/lock, EP 500/4 3+1

59658 1 Belt, rear chamber, endless, EP 500/4 3+1

59786 1 Alligator clip, mechanical belt lock w/tools (Not shown)

59656

59658
59657

59655





































































































14 Wrapping arms
Chapter



Wrapping arms Sheet 2 of 6

Compactor 14

12159

10246
12147
58991

57093

57092

15513
81261
58527

81261

12067

13211

58025
15411
15411

80279

11445

81257

13212

12072

12178
13211

12072
10404
11334

50106

81258
12189

10246

SEE PAGE 5

81259

80280



Wrapping arms Sheet 3 of 6

Compactor 14

12067

78357

59366

80277

13211

12060

12060

10303

78357

80277

59366

1031612060

12060

13211

8027713215

58813

12029

56996

13009

81266

81266

12088

80281

10581

13208

80278

11304

58813

12067

13208

58025

15411

15411

81278

14105

81277

14105

15161

58806

12178

12067

10348

58797

12067

81276

78214

SEE PAGE 4

10348

81269
81268



Wrapping arms Sheet 4 of 6

Compactor 14

10205

10205

12036

12036

13008

13008

13008

58609
12036

12036

10205

10205

13008

12036

12036

10205

10205

13008

13008
58814

12036

12036

10205

10205

14131

57144
57145

57142

57143 57142
57145

57144
14613

14613

14613

14131

57142
57145

58800

14613
14613

14613

14613 57143

14613

14613

57145
58605

14613

14613

14613
14613

58804
57142

67219

13209

12047

58597

13009

10259

13008

58814

12036

10205

1020513008
12036

12036

12036

13008

13008

58814

10205

10205

13008
58609

58825

58608

58798

13008

58814

14613



Wrapping arms Sheet 5 of 6

Compactor 14

81271 Sealkit

81272 Sealkit

Mounted on frame
81073 Valve block assembly with 24V coil

81257
Wrapping 

motor 
assembly

10348

12067

53306

59740

81270

58905

58635
59205

35633

53306

59185

59740
81069

81070

81071

81072



Wrapping arms Sheet 6 of 6

Compactor 14

PART 
NUMBER QTY. DESCRIPTION

10205 12 Bolt M6x20
10246 2 Bolt M8x25
10259 1 Bolt M8x60
10303 8 Bolt M10x40
10316 8 Bolt M10x100
10348 6 Bolt M12x30
10404 4 Bolt M14x55, DIN 933
10581 2 Bolt M20x80
11304 2 Set screw M12x45
11334 1 Set screw M8x10
11445 3 Bolt M6x10
12029 8 Washer M5
12036 12 Washer M6
12047 2 Washer M8
12060 32 Washer M10
12067 14 Washer M12
12072 8 Washer M14
12088 2 Washer M20
12147 1 Washer ø24/8,4x2
12159 3 Washer ø18/6,4
12178 3 Washer ø37/13x3
12189 1 Washer ø40/9x4
13008 12 Nut M6
13009 3 Nut M8
13208 4 Lock nut M6
13209 1 Lock nut M8
13211 21 Lock nut M12
13212 4 Lock nut M14
13215 2 Lock nut M20
13624 2 Screw 3,5 x 25
14105 4 Splint ø8x50
14131 2 Spring pin 4x26 DIN 1481
14613 14 Pop-rivet 3,2 x 10
15161 2 Bolt M12x45, cylinderhead

15411 6 Lock nut M18
15513 1 Circlip A50x2,0

35633 1 Bonded seal 1/4''
50106 1 Key 10x8x45

53306 3 Gasket 1/2

56996 2 Stop switch

57092 1 Bracket, charcoal
57093 1 Slip ring module
57142 4 Spring retaining ring

57143 2 Roll tube
57144 2 Roll head
57145 4 Shaft
58025 3 Inductive Sensor M18 with cable
58527 1 Bearing housing

58597 1 Tension roller
58605 1 Inductive sensor, transducer
58608 1 Clamp roller
58609 2 Bearing UFL000N
58635 1 Fitting 1/4''-1/4''
58797 2 Roller frame compl.

58798 1 Drive roller
58800 1 Sprocket
58804 1 Sprocket
58806 2 Bearing, lower
58813 4 Spring
58814 4 Bearing UFL002N

58825 1 Soft roll
58905 1 Brake, wrapping arms
58991 1 Upper housing
59185 1 Fitting 1/2  - 1/2

59205 1 BSP Tee 1/4
59366 2 Film stretcher, complete
59740 3 Fitting 1/4  - 1/2

67219 1 Film stretcher, frame for rollers
78214 2 Fastening bolt M10, film stretcher

78357 2 Rotation arm
80277 2 Emergency stop arm
80278 1 Rotating arms, axle
80279 1 Chain guard
80280 1 Adjusting plate M14

80281 2 Film stretcher, frame
81069 1 Housing
81070 1 Cartridge valve WS10W
81071 1 Safety valve

81072 1 Coil for WS10W, 24V

81073 1 Valve block assembly, with 24V coil
81257 1 Wrapping motor assembly

81258 1 Chain wheeel 1" Z9
81259 1 Chain 1"
81261 2 Bearing 6210 2RS
81266 2 Spring tensioner
81268 1 Rubber plug 37x3
81269 2 Rubber grommet 12x7

81270 1 Motor
81271 1 Sealkit, motor
81272 1 Sealkit, brake
81276 2 Film holder upside
81277 2 Upper axle
81278 2 Spring



15Chapter
Optional equipment

78457
Chain covers

page 2

82124
Compressed air
cleaner system

page 4

77727
Airbrakes
page 3

79300
Bale tipper

page 5

80654
Remote controller

page 6



Optional equipment
15

Page 2

Part
Number

Qty. Title

77751 1 Chain cover, left feed hopper

77752 1 Chain cover, right feed hopper

77753 1 Chain cover, left elevator

77754 1 Chain cover, right elevator

Chain
covers

77753

77754

77751

77752



Optional equipment
15

Page 3

Airbrakes

Part
Number

Qty. Title

59336 14 Hose clamp 15-24mm

59352 2 FIlter

59353 1 Release valve

59354 1 Brake valve

59355 1 Air tank

59356 2 Clamp for air tank

59357 1 Tank valve

59358 3 Plug M22

59359 3 Nipple M16

59360 11 Nipple M22

59361 1 Coupling head

59362 1 Coupling head

59363 25 Hose

77403 1 Bracket, brake valves, air brakes

59356

59355

77403

59362

59361

59363

59352

59354

59353

59336

59360

59359

BOTTOM VIEW

59357

59358

59358





Optional equipment
15

Page 5

Part
Number

Qty. Title

10207 1 Bolt M6x25, threaded to head

10307 4 Bolt M10x50

10364 1 Bolt M12x90

10493 1 Bolt M16x50

11110 3 Lockinghead bolt M10x100

12060 11 Washer M10

12078 1 Washer M16

12278 1 Spring washer M16

13008 1 Nut M6

13043 7 Lock nut M10

13211 1 Lock nut M12

13213 2 Lock nut M16

15202 2 Bolt M16x130, threaded to head

79297 1 Frame, triangle

79298 1 Bale stopper

79299 1 Support leg

79301 1 Bracket

79315 2 Stopper

79391 1 PVC pipe triangle

79392 1 PVC pipe vertical

79393 1 Bracket front 7929979391

79392

79298

10307

12060

79297

79301

13213

15202
79315

11110

12060

13043

79393

10364

13211

10493

12278

12078

10207

12060

13043

13008

Bale tipper



Optional equipment
15

Page 6

Remote
controller

80654

Part
Number

Qty. Title

80654 1 Remote controller









17Chapter
Central lubrication system



Central lubrication system
17

Page 2

59882

59686

59869

Compactor
right side

PAGE 5

80967
PAGE 4

58083
PAGE 10

59677
PAGE 10

PAGE 6

PAGE 7

57894

Cover removed



Central lubrication system
17

Page 3

Compactor
left side

59690
59688
PAGE 8

PAGE 9

57903

57895

57948

59696

59697

Cover removed



Central lubrication system
17

Page 4

80968

78344

78320

80981

Electric pump

78310

78309

80969

78307
78328

78317

78306

78334

80974

78308

80978

78311

78335
80980

78345



57887
57886

57883

57885

57890

To pump, L= 1000mm

To distri
butor fro

nt left, L
=3150mm

57885

To distri
butor fro

nt right, 
L=1850mm

To distri
butor fro

nt left, L
=3700mm

57890

Central lubrication system
17

Page 5

Main distributor

To distri
butor re

ar right, L
=1300mm

57888

57888

57888

57884

57889

57889

57889

57890

57886

57887

78220

78217

78215



57883

57893
57887

57886

57886
57887

57893

To press 
roll no. 17

 L=1550mm

To press 
roll no. 1, 

L=920mm

To press 
roll no. 2,

 L=700mm

To press 
roll no. 3, 

L=500mm

To press 
roll no. 4,

 L=590mm

To press 
roll no. 5,

 L=560mm

To press 
roll no. 6,

 L=400mm

To press 
roll no. 7, L=650mm

Central lubrication system
17

Page 6

Distributor
rear right

78220

78219

78218



Central lubrication system
17

Page 7

Distributor
front right

57883

57893

57887
57886

57886

57887
57893

To pres
s roll n

o. 12, L=220mm

To pres
s roll n

o. 11, L=
360mm

To pres
s roll n

o. 10, L=
550mm

To pres
s roll n

o. 9, L=
750mm

To pres
s roll n

o. 8, L=950
mm

To pres
s roll n

o. 13, L=
460mm

To pres
s roll n

o. 14, L=
500mm

To pres
s roll n

o. 15, L=
650mm

To pres
s roll n

o. 16, L=900
mm

To hing
e point,

 L=900m
m

78220

78219

78218



Central lubrication system
17

Page 8

Distributor
front left

57893

57887

57886

57886

57887

57893

57883

To hing
e point

, L=900
mm

To pre
ss roll

 no. 15
, L=560

mm

To pre
ss roll

 no. 14
, L=390

mm

To pre
ss roll

 no. 13
, L=450

mm

To pre
ss roll

 no. 12
, L=450

mm

To pre
ss roll

 no. 11,
 L=520

mm

To pre
ss roll

 no. 10
, L=520

mm

To pre
ss roll

 no. 9, 
L=600m

m

To pre
ss roll

 no. 8, L=700mm

To bea
ring, L=

1000m
m

78220

78216

78215

78219



Central lubrication system
17

Page 9

Distributor
rear left

57886

57887

57893

57893
57887

57886

To bea
ring, L

=560m
m

To pre
ss roll

 no. 7, L=820mm

To pre
ss roll

 no. 6, 
L=820mm

To pre
ss roll

 no. 5, 
L=950m

m

To pre
ss roll

 no. 1, 
L=360m

m

To pre
ss roll

 no. 2, L=360
mm

To pre
ss roll

 no. 3, 
L=480mm

To pre
ss roll

 no. 4, 
L=550m

m

78220

78219

78218

57883



Central lubrication system
17

Page 10

Hydraulic oil pump
and oil tank

58083

56817
10297

12060

13210

56817

59677

59692

12036

10201

80126

56816

57893

57893

59912

57951



Central lubrication system
17

Page 11

Part
Number

Qty. Title

10201 1 Bolt M6x16, threaded to head

10297 6 Bolt M10x25

12036 1 Washer M6

12060 12 Washer M10

13210 6 Lock nut M10

56816 1 PVC hose

56817 2 Worm gear clamp

57883 5 Angular coupling 90° WE6 1/8''

57884 2 Sealing plug

57885 4 Non-return valve

57886 40 Double Cone Olive

57887 40 Cap screw US6 M10x1

57888 9 Insert for ferrule

57889 9 Threaded ferrule

57890 m High Pressure Hose

57893 m Polyamid Tube

57894 13 Elbow 90° WEG 1/8" K

57895 21 Fitting GE 6LI R1/8'' k

57896 1 Spiral protection ø8x4 (Not shown)

57903 16 Fitting

57948 1 Steel tube, ø6x1, galvanized

57951 2 Fitting

58083 1 Oil reservoir

59677 1 Hydraulic pump

Part
Number

Qty. Title

59686 1 Distributor front right

59688 1 Distributor front left

59690 1 Distributor rear left

59692 1 Clamp

59696 3 Grease brush

59697 3 Tube bow ø15

59869 1 Main distributor

59882 1 Distributor rear right

59910 3 Elow builtow M8x1

59912 1 Fitting Y-type

78215 2 Distribution block, MX-F 105, large

78216 3 Distribution block, MX-F 105, small

78217 2 Distribution block, MX-F 25, small

78218 3 Distribution block, MX-F 75, large

78219 11 Distribution block, MX-F 75, small

78220 5 Distribution block, MX-F 105, main

78306 1 EP-1, gasket 1

78307 1 EP-1, gasket 2

78308 1 EP-1, gasket 3

78309 1 EP-1, gasket 4

78310 1 EP-1, gasket 5

78311 1 EP-1, gasket 6

78317 1 EP-1, fitting 1

78320 1 EP-1, fitting 4

Part
Number

Qty. Title

78328 1 EP-1, container, part 4

78334 1 EP-1, grease nipple

78335 1 EP-1, cap for grease nipple

78344 1 EP-1, valve 3, part 1

78345 1 EP-1, valve 3, part 2

80126 1 Hydraulic hose 1/4" 2SN L=580

80967 1 Greasepump EP-1 24V complete

80968 1 EP-1, contact for 80967

80969 1 EP-1, valve

80974 1 Greasepump EP-1 24V

80978 1 Banjo union

80980 1 Pump element PE-120V

80981 1 Pump element PE-170GI



Developing profitable customers

CONTACT

Johan Gjønnes’ veg 25
7320 Fannrem
Norway

Spare parts:

+47 913 23 511

Technical Support:

+47 918 43 553

parts@orkel.no

orkel.com

User resources

orkel.no/qr/dens-x

www.orkel.no/qr/dens-x
https://goo.gl/maps/sRDLtAnmhCp
www.orkel.com

	Frontpage
	Contents
	1 - Feed hopper F25
	2a - Front chamber
	2b - Rear chamber
	3a - Wrapping table
	3b - Wrapping table with weighing system
	4 - Frame
	5 - Belts
	6 - Hydraulics
	7 - Electric
	8 - Flexible drawbar
	9 - Elevator
	10 - Cover and film roll holder
	11 - Plastic Tying Unit
	12 - Wheel suspension
	13 - Stairs
	14 - Wrapping arms
	15 - Optional equipment
	16 - Platform
	17 - Central lubrication system
	Last page



